
 

  
  

 
 

Final Programmatic Environmental Impact 
Statement 

USMCA Mitigation of Contaminated Transboundary 
Flows Project 
 
November 2, 2022 

Lead Agencies: 

  
U.S. Environmental Protection Agency 
Office of Wastewater Management 
1200 Pennsylvania Avenue, NW 
Washington DC 20460 

International Boundary and Water Commission 
United States Section 
4191 N Mesa Street 
El Paso TX 79902 

Abstract: 
The U.S. Environmental Protection Agency and the U.S. International Boundary and Water Commission, as 
joint lead agencies, are proposing to fund and implement the United States–Mexico–Canada Agreement 
Mitigation of Contaminated Transboundary Flows Project (the Proposed Action) to reduce transboundary 
[...]
be sized to accommodate the flow rates of a 60-MGD plant. Depending on operating conditions at 
the existing 35-MGD PB-CILA river diversion in Mexico, the expanded APTP would treat river water 
from PB-CILA (during dry-weather flows) and/or a new river diversion farther downstream in the 
U.S. (see Project F). The primary purpose of Phase 2 of the proposed APTP is to reduce downstream 
impacts in the Tijuana River and Estuary by providing additional capacity to treat contaminated 
river water.  

Project E would include installing additional facilities and equipment (bar screens, grit removal, 
ballasted flocculation units, sludge storage units, screens, and belt filter presses) to expand the 
capacity of the treatment train illustrated in Figure 2-8 and Figure 2-9. New units would be 
installed between and immediately adjacent to units constructed under Phase 1 (see Figure 2-12). 
Treated effluent from the APTP would continue to be discharged through the SBLO/SBOO to the 
Pacific Ocean, though modifications to the wye diffuser array on the SBOO could be necessary to 
promote dispersal of the increased loadings (e.g., opening ports on existing capped risers and/or 
installing new diffuser heads and ports to existing closed, blind flanged risers). Some minor interior 
modifications to the APTP would potentially be required. 

Concrete work, earthwork, and mobilization of construction equipment would be minimal, and the 
majority of construction activities would take place within the APTP facility and immediately 
adjacent areas.  

The expanded APTP would require regular and ongoing O&M activities to ensure operational 
reliability and efficiency, similar to those required for Phase 1. However, the expanded APTP would 
produce more solids than Phase 1, resulting in greater long-term recurring truck hauling needs for 
disposal. Up to approximately 20 additional staff members would be required to accommodate the 
anticipated increase in O&M needs. Binational negotiations regarding O&M responsibilities and 
funding for Project E are ongoing.  

Figure 2-13 depicts the anticipated general locations of project elements and construction activities 
for Project E. 



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 
 

2-30 
 

 
Figure 2-13. Projects E (APTP Phase 2) and F (U.S.-side River Diversion to APTP) – Conceptual Locations of Project Components



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 
 

2-31 
 

2.5.2.2 Project F: U.S.-side River Diversion to APTP 

Project F includes construction of a U.S.-side diversion system in the Tijuana River to convey 
transboundary river flows 10 to the APTP for treatment. The primary purpose of Project F is to 
improve water quality in the Tijuana River Valley, the Tijuana River Estuary, and coastal 
communities in southern San Diego County by diverting transboundary river flows from the 
Tijuana River in the U.S. The capacity and operation of the river diversion, and thus the degree and 
extent of downstream water quality improvements, would depend on the capacity of the APTP that 
receives and treats the diverted flows. Specifically: 

• If the U.S.-side river diversion is designed to divert 35 MGD to a 35-MGD APTP (Project D, 
i.e., Phase 1), the system would divert primarily dry-weather transboundary river flows 
(e.g., those that occur due to a PB-CILA diversion system shutdown in Mexico or a release 
via Stewart’s Drain) and a portion of smaller wet-weather11 transboundary river flows. 

• If the U.S.-side river diversion is designed to divert 60 MGD to a 60-MGD APTP (Project E, 
i.e., Phase 2), the system would be capable of operating more frequently and diverting a 
larger portion of wet-weather transboundary river flows in addition to dry-weather flows.  

The U.S.-side Tijuana River diversion would not operate during all wet-weather flow conditions to 
reduce the risk of system damage and avoid unnecessary O&M expenditures that do not result in 
significant environmental benefit. The 35-MGD diversion would shut off when the instantaneous 
flow rate exceeds approximately 60 MGD, and the 60-MGD diversion would shut off when the 
instantaneous flow rate exceeds approximately 120 MGD. 12, 13  

10 While Project F would not prevent river flows from entering the U.S., it would divert at least a portion of 
these river flows immediately downstream of the border for treatment and thus reduce contaminated flows 
affecting the Tijuana River Valley and downstream areas. Therefore, for purposes of this PEIS, diversion of 
these flows in the U.S. is considered to be a reduction in transboundary river flows. 
11 Wet weather is defined as 72 hours following a rainfall event of 0.1 inches or greater. See (PG 
Environmental, 2021g) for additional information. 
12 Implementing thresholds that are based on instantaneous flow rates (rather than average daily flow rates) 
would require real-time flow gauging. 
13 These thresholds were determined based on a feasibility-level engineering analysis of environmental 
benefits attained from continuing to operate at times of high flow. Actual operating procedures would be 
subject to refinement during both design and process optimization once the system is operational and may 
differ from the thresholds used in analyses supporting this PEIS. 

While potential alternative locations for the diversion structure have not been identified, it would 
be located within the “area under consideration” that extends approximately 8,300 feet 
downstream of the U.S.-Mexico border as shown on Figure 2-13. Identifying an optimal location and 
design concept for the diversion structure requires additional engineering, hydrological, and 
environmental analyses and interagency consultation and coordination. The location and design 
should appropriately consider various performance and impact factors, which include but are not 
limited to the following: 

• The ability to reliably intercept transboundary flows from a river channel whose position 
downstream of the energy dissipator is known to shift and bifurcate. 

 
 
 



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 
 

2-32 
 

• The potential benefits of placing the diversion structure downstream of Stewart’s Drain (to 
capture additional transboundary flows) and the trash boom(s) proposed in Project J. 

• The susceptibility of the river basin upstream of Dairy Mart Road to significant erosion and 
sedimentation during high-flow events. 

• The potential for the diversion structure to affect the performance of existing flood 
protection structures. 

• The potential for the diversion structure to interfere with CBP operations. 

• The potential impacts to nearby residential areas. 

• The potential environmental impacts from construction and operation. 

• The projected capital and O&M costs. 

The size of the diversion structure would likely depend on the location in future conceptual designs. 
For example, if necessary to prevent scouring around the diversion structure and ensure capture of 
bifurcated flows, the diversion structure would potentially incorporate a broad shotcrete apron 
that spans a substantial portion of the floodplain. This apron, if necessary, would cover an area of 
up to approximately 8 acres, depending on factors including the width of the river channel at the 
selected location. Diverted river flows would be conveyed to an intake channel that would be 
designed to promote separation of trash and sediment from the APTP influent, then through a 
combination of screw pumps and gravity pipelines to the APTP headworks.  

Construction of the diversion system would require excavation, vegetation removal, grubbing, the 
use of temporary staging areas and access roads, and temporary damming and flow diversion of the 
river. The project would require connection to existing utilities, including electrical with backup 
generators for the pumps and communications. 

The infrastructure proposed for Project F would be expected to require regular and ongoing O&M 
activities to ensure operational reliability and efficiency (e.g., rehabilitation and replacement of 
pump equipment, regular cleaning, and sediment removal from the intake structure). Up to 
approximately five additional staff members would be required to accommodate the anticipated 
increase in O&M needs. Binational negotiations regarding O&M responsibilities and funding for 
Project F are ongoing. 

Figure 2-13 depicts the anticipated general locations of project elements and construction activities 
for Project F. 

  



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 
 

2-33 
 

2.5.2.3 Project G: New SABTP 

Project G includes the construction of a new 5-MGD conventional activated sludge plant14 at the 
existing SABTP site in Mexico for secondary treatment of untreated wastewater that is currently 
discharged to the Pacific Ocean via SAB Creek. The primary purpose of Project G is to improve the 
quality of wastewater discharged from SAB Creek and reduce the associated water quality impacts 
along the Pacific Ocean coastline near the international border. The proposed plant would be 
designed to produce a final effluent with BOD5 and TSS less than 30 mg/L (monthly average).  

14 Following implementation of Projects A, B, and D, all influent sources of wastewater to the SABTP would be 
eliminated other than approximately 2.2 MGD of wastewater from the Playas de Tijuana neighborhood, which 
is currently collected at the Playas Pump Station before conveyance to the SABTP. A 5-MGD plant at the 
SABTP site would provide more than sufficient capacity to accommodate population growth in this 
neighborhood through 2050, when flows are projected to be 2.6 MGD (PG Environmental, 2021f). 

The proposed new and expanded facilities and processes for Project G are described below. 

• Preliminary treatment. Preliminary treatment would consist of mechanically cleaned 
coarse bar screens and vortex grit removal. 

• Primary treatment. Primary treatment would consist of two rectangular primary settling 
tanks designed to remove approximately 50 percent of the influent BOD5 loading and 30 
percent of the influent TSS loading. Each primary tank would be approximately 20 feet 
wide, 120 feet long, and 15 feet deep. 

• Secondary treatment. The new plant would include a step-feed activated sludge process 
consisting of two aeration tanks (reactors) and three rectangular secondary clarifiers. This 
process is estimated to achieve TSS and BOD5 removals of 95 percent and would have the 
flexibility to adapt to different operating conditions. The step-feed process can be operated 
in three modes: 

­ Plug flow activated sludge. If all influent is directed to the front of the aeration tanks, the 
process would operate in plug-flow activated sludge mode. This mode would provide 
the greatest BOD5 removal efficiency if influent loadings are relatively consistent.  

­ Step-feed activated sludge. If influent is distributed along the length of the reactor, it 
would operate in the step-feed mode. The main advantage of this mode is that it tends to 
even out the oxygen demand along the length of the reactor, enabling more efficient 
aeration.  

­ Contact stabilization activated sludge. If high flows occur, all influent flows can be 
directed to the last of four quadrants in the reactor. This mode would prevent biomass 
washout when influent flow rates are high.  

• Disinfection and discharge. Following secondary treatment, effluent would be disinfected 
(e.g., using ultraviolet light or chlorination) as the final step before discharge to the Pacific 
Ocean via SAB Creek. 

 
 
 



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 
 

2-34 
 

• Solids processing. The new plant would also have onsite solids processing facilities, 
starting with a gravity thickening process. The thickened sludge would be stored in onsite 
sludge storage tanks before being pumped to belt filter presses in a dewatering building. 
The dewatered solids would be loaded into trucks for offsite disposal using a solids 
conveyor and loading bay. 

• Other improvements. The project would require connections to utilities, including 
electricity with backup power and communications to support the pumps and equipment 
for the proposed treatment system. The existing lighting and fencing for security would be 
expanded around the proposed system. 

EPA and USIBWC estimate that the treatment process at the new SABTP would have removal 
efficiencies of approximately 96 percent for BOD5, 68 percent for total nitrogen, 71.4 percent for 
total phosphorus, 96 percent for TSS, and greater than 99 percent for fecal coliform (with 
disinfection). 

Site modifications to accommodate construction of the new plant would include draining the 
existing lagoons and decommissioning the existing SABTP. Project G would also involve temporary 
land disturbance, including excavation and use of temporary staging areas, dredge pads, and access 
roads. Temporary pumping support and additional electrical supply would re-route wastewater 
during construction activities.  

The proposed plant would require similar O&M activities to the ones described for Project D, 
including removal, processing, and disposal of sediment, sludge, and trash, as well as occasional 
rehabilitation and replacement of the force main, pumps, and equipment at the plant. It is unknown 
how many staff the Mexican entities operating the new plant would need to accommodate the 
anticipated increase in O&M needs. Under Treaty Minute No. 328, Mexico would be responsible for 
the construction costs for a similar but larger project at the SABTP. See Section 2.8 (Funding 
Sources and Binational Agreement) for more information about the project in Treaty Minute No. 
328 that corresponds to Project G. 

Figure 2-14 depicts the anticipated general locations of project elements and construction activities 
for Project G.



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 
 

2-35 
 

 
Figure 2-14. Project G (New SABTP) – Conceptual Locations of Project Components



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Description of Alternatives Considered 

2-36 
 

2.5.2.4 Project H: Tijuana WWTP Treated Effluent Reuse 

Project H includes installation of conveyance pipelines to route between 10.3 and 16.2 MGD of 
treated effluent from the Arturo Herrera and La Morita WWTPs (which currently discharge to the 
Tijuana River) in Mexico to the Rodriguez Dam impoundment. The primary purpose of Project H is 
to improve water quality in the Tijuana River Valley and Estuary by reducing the frequency of dry-
weather transboundary flows caused by river flow rates that exceed the PB-CILA diversion 
capacity. Project H would effectively increase the available pumping and treatment capacity of the 
existing system by reducing the amount of treated effluent in the Tijuana River, thus reducing 
overall river flow volumes and enabling the downstream system to divert and treat a higher 
proportion of the remaining flow. 

Treated effluent would be conveyed either directly to the Rodriguez Dam impoundment or to a 
location upstream of the impoundment. To route treated effluent directly to the impoundment, 
Project H would include the following (details would change if the effluent were instead to be 
conveyed upstream of the impoundment): 

• Installation of a new pipeline from the Arturo Herrera WWTP to the Rodriguez Dam 
impoundment (approximately 5,900 feet of new force main) and a new 10.5-MGD pump 
station. 
